

Bangladesh Textile Mills Corporation
Quality Control Department
BTMC Bhaban
7-9, Kawranbazar C/A., Dhaka-1215.

Ref. No.24.03.0000.104.26.112.18-

Dated:05-07-2018

To,
Trade link
Tanbazar Narayanganj.

Subject: **Test Report of 01 (One) No Raw cotton Sample.**

TEST REPORT OF RAW COTTON

Sl. No.	Sample I.D	Bale No	Lot No	Staple Length in inch	Staple Length (m..m)	Micro-naire Value	Pressley	Non lint content (%)	Remarks if any.
1	2	3	4	5	6	7	8	9	10
01.	SampleNo -01	-	-	1.42	36.00	3.8	115564	-	-

Accepted
02.07.26
Asstt. Quality control officer

2016
05.07.18
Manager (Production)

General Manager (Tech)